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RES3 2 2 CERTIFICATE Nof MAZS0TZAD JFE Bars & Shapes Corporation
&S ORDER No. . 595HA1370010 INSPECTION CERTIFICATE X %%ﬁﬁ P .
— ) [=]
£ e BT o (F) fEREMRLHR AR IEE 1 T B
T %= 4 PROJECT NAME : 7EER TEL 086—447-4224
T 3L % SHIPPER D EHRA A ML ¥#9JE DEALERSHIP:
# & SPECIFICATION : JIS G 3112 SD295 Hi%FH  SHIP DATE 20244F 3H 21H
2|%E3_8k TENSILE TEST B £ % B @
REES | M &~ & % g Jukr | Blgmma | peakpe MO %% CHEMICAL COMPOSITION %
(EREE) vorts| 1.8 | VR | B |B| s | C | si | Mo | P | s | M | cr | Mo | v Ceq
N/mm2 K| on | 180° X100 X 1000 X100 | X100 X 1000|X 1000 X 100
@ Ny SIZE QUANTITY | MASS  Tyry Taso- 2% |MN| R= [MAX [uax [wAX [MAX [mAx
mm 295 | 600 16 | 1.5D 27| 55| 150| 50| 50
4-C0176 | D10, X 6000 3, 000 369.| 505 21 GooD | 18| 14| 48| 35| 20| 14| 25| 45 3 33
(5B95313)
4-C0195 | D10; X 6000 2, 400 364| 515 21 GooD.| 21f 14| 53| 46| 26/ 10| 23| 42 4 36
(5B95896) 18, 144
A A& 18,144
4-C0274 | D13 X. 6000 1,440 369 | 521 23 Goon | 22| 16| 52| 43| 26 o 18| 33 4 36
(5B95943)
A X5t
EYAREE 26, 741

@

®ZE SURVEWQR

We hereby certify that the material described herein has, been tested-and inspected with .satisfactory result in accordance.with the requirement of the above specilication.
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